 atte saje
ey miee




TABLE OF CONTENTS
Executive Summary
Section 1 — Intreduction
o O BN 1 [ (o o [N o1 (o o DU ORI 1-1
P T U o To - T OO P 1-1

Section 2 - Treatment Systems

2.0
21

Treatment SYSIEMS ..o 2-1
Existing Treatment Systems ... 2-1

Section 3 — THM Formation

3.0
3.1
3.2
3.3

LI | ale] (a2t 1 (o] 1 DO 3-1
THM Formation Kinetics ..o e 3-1
HFECAWTP THM Data.. oot 3-1

Tampa Bay Water Downstream Augmentation Project, THM Study.... 3-12

Section 4 — Treatment and THM Control Options

4.0
4.1
4.2
4.3

Treatment and THM Control Options..........cooovi e 4-1
Prevention and Reduction of THMS ... 4-1
Alternative Disinfection System .............ccocoiriiriiie 4-4
Methods for Removing the THMs after Formed...................co 4-5
[...]
THMs in the plant effluent, particularly  dichlorobromomethane and
dibromochloromethane which are the THM compounds regulated in the NPDES permit.
The results of the study and an evaluation of the feasible alternatives to consider at the
HFCAWTP for THM control are summarized below.

The report addresses the investigation of the formation and control of THMs in the
HFCAWTP effluent. In particular, this study addressed the chemistry of formation and
etiology of THMs in the effluent, summarized the historical plant data and plant
processes related to THM formation, treatment and control options, and a cost evaluation
of alternative disinfection.

A number of alternatives were investigated to control the formation of
dichiorobromomethane and dibromochloromethane in the HFCAWTP eftluent. The
treatment and THM control options investigated include the following:

¢ Gravity Thickener - The THM concentrations at the gravity thickener discharge
make up approximately 5 percent of the final effluent THM concentrations and is not
a significant contributor to the dichlorobromomethane exceedance.

e pH control - As the pH increases in the HFCAWTP effluent the THMs increase.
Controlling the pH would require additional chemical treatment to lower the pH prior
to disinfection and use of a caustic chemical to raise the pH prior to surface discharge
(to above 6 pH units). This alternative has an estimated conceptual capital cost of
$7,975,000 and an estimated conceptual O&M cost of $1.900,000 per year.
Controlling the pH at the HFCAWTP to reduce THM concentrations does not appear
to be a viable approach due to its significant costs.

¢ Cooling Water Return Contrel — Due to the amount of the cooling water return
flow rate, there would be an increase of less than 10 percent in the formation of
dichlorobromomethane and dibromochloromethane. While this is a source of
additional DBP’s, removal of this source would probably not significantly impact
plant compliance with the DBP limits.

e Bromide control - Preventing or reducing saltwater intrusion in the wastewater
collection system may reduce bromide concentrations and thus the levels of DBPs in
the final effluent. While the average bromide level was relatively high in the late
1980’s study, the variability in the wastewater does not indicate that bromide control
could be a long-term viable DBP control strategy.

s Methanol Reduction and TOC Control - The methanol is less than the detection
limit on the days when the THMs were analyzed at the HFCAWTP. There does not
seem to be a relationship between methanol dosing and THM formation.

AP Page - BR27I2004



EXECUTIVE SURMMARY

e Cl, dose control - The HFCAW'TP staff lowered the Cl, dose after May 19, 2005.
The reduction in the Cl; Dose after May 19, 2005, did not result in a reduction of the
dichlorobromomethane and dibromochloromethane concentration.

e UV Disinfection — Utilizing a UV disinfection system to replace the chlorination
system that is currently used at the HFCAWTP is generally more expensive than the
other THM control alternatives, with an estimated conceptual total capital cost of
$43,500,000 and an estimated conceptual O&M cost between $1,500,000 to
$2,500,000. Conversion to a UV disinfection system would not be in the public
interest.

e QOzone Disinfection - Due to the variability in the water quality in wastewater using
ozone makes is difficult to achieve the required fecal coliform kill consistently. Also,
the ozone demand would cause potentially high doses to be employed. Therefore,
ozone is not recommended as an alternative disinfection system and the cost was not
evaluated.

e Aeration control - The current operation at the HFCAWTP already employs a
significant post-chlorination aeration step. Therefore, a reduction in THMs through
the current operation is probably already occurring at the HFCAWTP after
chlorination and additional aeration is not likely to improve or reduce THM
formation.

The use of a mixing zone is a viable approach. A mixing zone would allow for the
regulatory standard to be met, would provide for continuation of proven operational
practices that achieve a high quality reclaimed water product, and is significantly less
cost than the other alternatives that were analyzed. The initial data collected shows that
there is approximately a 3 to | dilution of the THM concentrations occurring at the
effluent boil within 29 feet of the end of the discharge pipe. Implementing a mixing zone
will require an application to FDEP and coordination through the application review
process. The City of Clearwater applied for a mixing zone for dichlorobromomethane
and did ultimately receive a mixing zone consisting of a distance of two meters in
circumference around the centerline of the outfall.






SECTION A

1

INTRODUCTION

1.0 INTRODUCTION

This report represents the deliverable work product of Task S of the Howard F. Curren
Advanced Wastewater Treatment Plant (HFCAWTP) Treatability Study — Control of
Trihalomethanes (THMSs) for the City of Tampa. This report summarizes the findings,
conclusions, and recommendations of the Treatability Study.

11  Purpose

The City of Tampa, as part of the National Pollutant Discharge Elimination System
(NPDES) permitting process for the HFCAWTP, was given an administrative order
(#A0-093-SW) by the Florida Department of Environmental Protection (FDEP}
requiring a treatability study be conducted to investigate the formation and control of
THMs in the plant effluent, particularly dichlorobromomethane and
dibromochloromethane which are the THM compounds regulated in the NPDES permit.
The results of the study will be used to evaluate feasible alternatives to consider at the
HFCAWTP for THM control.

The City of Tampa has requested MWH to perform this Treatability Study to evaluate the
treatment and control of THM formation in the plant effluent. In particular, this study
will address the following issues:

e Overview on the chemistry of formation and etiology of Trihalomethanes (THMs) in
effluent wastewaters

¢ Summary of historical plant data and plant processes related to THM formation

o Techniques for control of dichlorobromomethane and dibromochloromethane
formation

e Assessment of treatment approaches and options

MNH Cphge o a0






2.0
2.1

TREATMENT SYSTEMS
Existing Treatment Systems

R A T 08

’~
LY
e
s
"
;
e 3
2

2
A

N5

The Howard F. Curren Advanced Wastewater Treatment Plant (HFCAWTP) is a
treatment facility with a annual average treatment capacity of 96 million gallons per day
(mgd). The effluent water is discharged into Hillsborough Bay or used as reclaimed
water for public access irrigation or industrial use. Wastewater enters the facility from
sanitary sewer pipelines throughout the City of Tampa’s service area and is subjected to
preliminary and secondary treatment, nitrogen removal, post-aeration, chlorination, and
dechlorination {sce Figure 2-1).

Influent
Wastewater

|

Preaeration
Odor Control

!

Screen & Grit

!

Primary
Sedimentation

Primary Sludge

|

97% Pure
Oxygen
—_—

Carbonaceous
Reactars

I

Polymer

Carbonaceous
Sedimentation

.8l

J

Fine Bubblg
Air

Nitrification
Reactors

!

Nitrification
Sedimentation

Methanol >

Denitrification
Filters

I

Chlorine

Sulfur

Chlorination
Post-Aeration
Dechlorination

Dioxide

M

l

Outfall
(Hillsborough Bay)

WAS

WAS

Sludge
Thicke

nening

Plant
Usage

¥

Anaerobic
Digestion

Methane

4

2.5 MW Power

Generation

——

Drying Beds T

Sand ,

Beit Filter
Dewatering

Land

Polymer

Application

Distribution
& Marketing

Figure 2-1
HFCAWTP Flow Schematic

Page 2.1

Sludge

Heat Dryil

ng

Natural
Gas

9127100305



SEOTIOMN 7 TREATMENMT BY S T

2.1.1 Preliminary Treatment

The first treatment step is preliminary treatment, which includes aeration. Hydrogen
sulfide is released and treated to reduce odor emissions. The raw wastewater is then
filtered for solid material by mechanical bar screens with a 3/8-inch spacing. Next, grit is
removed by decreasing the velocity of the wastewater to allow smaller particles to settle
out for removal. Finally, gravity moves the water from the preliminary treatment on to
eight primary sedimentation tanks with a total holding capacity of 5 million galions and
solids (primary sludge) settle to the base of the tanks during 1.2 hours of residence.

2.1.2 Secondary Treatment

During secondary treatment, the partially treated wastewater enters a High Purity Oxygen
(HPO) System, in a plug flow pattern, where it is mixed with activated sludge to form
mixed liquor. The HPO System transfers high purity oxygen to the mixed liquor, and
carbonaceous BODS is removed and settled by gravity from the mixed liquor. The
settled carbonaceous BODS5 or activated sludge is returned to the start of the HPO
System, or is wasted.

At this point, greater than 90 percent of carbonaceous BODS5 and suspended solids and
between 15 and 20 percent of the nitrogen has been removed from the wastewater. The
partially treated wastewater continues on to the nitrification reactors.

2.1.3 Nitrification

During this second stage of secondary treatment, the partially treated wastewater enters a
Diffused Aeration Reactor (DAR), in a plug flow pattern, where it is mixed with
activated sludge to form mixed liquor. In the DAR, nitrification occurs where ammonia
(NH4-) is converted to nitrate (NO3-), the diffused air is provided to the mixed liquor,
and solids are removed and settled by gravity from the mixed liquor. The solids or
activated sludge are returned to the start of the DAR, or is wasted.

At this point, approximately 95 percent of the carbonaceous BODS5 and suspended solids
have been removed from the wastewater. Furthermore, greater than 95 percent of the
ammonia-nitrogen from the wastewater has been converted into nitrate-nitrogen. The
partially treated wastewater continues on to the denitrification filters.

2.1.4 Denitrification

During this anaerobic stage of treatment, the nitrate-nitrogen is converted to nitrogen gas
through deep bed, mono-media denitrification filters. The filters contain denitrifying
cultures of facultative bacteria that live off of methanol and convert nitrate to nitrogen.
Small nitrogen gas bubbles arc formed within the filter, are released in a short backwash
or are trapped in the filter.

M T T T T e 00y



2.1.8 Post Aeration and Chlorination

Effluent from denitrification is anerobic and aerated by diffused air to a residual of at
least 5.0 milligrams per liter (mg/L). At this time, Cl, is also added to the wastewater to
maintain a total chlorine residual of at least 1.0 mg/L.

At this point in the process, the wastewater has been fully treated and can be used as a
resource. The treated wastewater can be used as reclaimed water or sulfur dioxide can be
added to remove the total chlorine (to less than 0.01 mg/L total chlorine residual) and the
treated wastewater can be discharged to Hillsborough Bay.

2.1.6 Sludge Treatment and Biosolids Production

Residuals are collected from each stage of treatment. The solids from the primary
screens are removed and transported to a Refuse to Energy Facility. Grit is washed,
dewatered and hauled to a landfill for disposal. Wasted solids are pumped to gravity
thickening tanks and or the belt thickener for thickening. Sludge and scum from the
primary sedimentation and scum from secondary treatment is pumped to the mixed
sludge pumping station and onto anaerobic digestion. Solids removed from secondary
treatment that are not returned to the HPO reactors or DAR system, respectively, are
wasted. Thickened wasted solids are then sent to anaerobic digestion. '

A number of useful products are created from the process of anaerobic digestion.
Anaerobic digestion creates methane gas that is burned in methane fueled engine
generators to produce electricity that is used to generate 20 percent of the HFCAWTP’s
electrical requirements.  Anaerobic digestion also creates digested sludge that is
dewatered and/or dried, creating biosolids. Sludge is belt pressed and dried in a heat
drying plant, using natural gas, to produce a fertilizer biosolid product for distribution
and marketing. Biosolids that are not heat dried are generally used for land applications
as class B cake.






3.0 THM FORMATION

31 THM Formation Kinetics

THMs are formed by the reaction of dissolved organic matter (DOM) with disinfectants.
Their control can be achieved in three ways: by removing the DOM, altering the
disinfection scheme, or removing the THM after it is formed. The level of formation is a
function of a number of variables, including character and concentration of the DOM, pH
of the reaction, concentration of ions in the bulk water, concentration of the disinfectant,
and temperature. The four THMs consist of chloroform, bromoform,
dichlorobromomethane, and dibromochloromethane. For the purposes of this study we
are particularly interested in dichlorobromomethane and dibromochloromethane since
these are the two compounds regulated by the NPDES permit. The HFCAWTP
operations staff provided historical data of analyses for dichlorobromomethane and
dibromochloromethane.

3.2 HFCAWTP THM Data

Dichlorobromomethane is one of the four THM’s. The HFCAWTP currently is required
by the Florida Department of Environmental Protection (FDEP) to meet an annual
average concentration of 22 pg/L for dichlorobromomethane and report the average
monthly values. The City of Tampa has exceeded this limit using chlorination
disinfection of its reclaimed wastewater in the recent past. Figure 3-1 shows the
dichlorobromomethane annual average concentration from 1995 to 2004. The annual

average dichlorobromomethane concentration has exceeded the 22 ug/L annual average
limit in four of the past five years.

40

30

Permit Limit
22 ugiL

20
| ]
e ~ ..,_.,IV —
1996 1997

1995 1998 1999 2000 2001 2002 2003 2004

Date | = Dichlorobromomethane (ugil)
|=Dichlorobromomethane MCL 22 ugiL |

Result (ug/L)

o

Figure 3-1
Dichlorobromomethane Annual Average Concentration

MWH Page 3-1 9/27/2005



SECTION 3 - THM FORMATION

The other regulated THM is dibromochloromethane, which has an MCL set at 34 ug/L.
The HFCAWTP is currently only required to report the maximum monthly values for
dibromochloromethane. Figure 3-2 shows the dibromochloromethane annual average
concentration from 1995 to 2004. The annual average dibromochloromethane
concentration does not exceed the 34 ug/L standard between 1995 and 2004,

50
A0 Permit Limit
34 ug/L
30
=T
=)
=
=
=3
2
k! :
20 i
10 I
ik . | o
1995 1996 1997 1998 2001
Date _leromocntoromelha ne (ugll)
— — Dibromochloromethane MCL 34 ugIL
Figure 3-2

Dibromochloromethane Annual Average Concentration

The HFCAWTP operations staff provided the following daily historical data, which is
analyzed to determine any potential trends that may exist with the THM values in the
following section:

Final Effluent Dichlorobromomethane,
Final Effluent Dibromochloromethane,
Effluent Boil Dichlorobromomethane,
Effluent Boil Dibromochloromethane,
Gravity Thickener Dichlorobromomethane,
Gravity Thickener Dibromochloromethane,
Cl, dose,

Cl, residual,

Gravity Thickener Bleach Dose,

Final Effluent pH,

Denitrification pH,

Final Effluent Dissolved Oxygen (DO),
Final Effluent Total Organic Carbon (TOC), and
Denitrification Methanol

Various analyses were performed to determine if any of these treatment processes or
parameters influenced the THM concentration.

MWH Page 3-2 9/27/2005



SECTION 3 - THM FORMATION

3.2.1 Cl; Dose and THM

The dichlorobromomethane and dibromochloromethane are plotted below (see Figures
3-3 to 3-8) for analysis of potential trends with the average Cl, dose that was applied to
the effluent. Figure 3-3 shows that the average Cl; dose increased since the year 2000
and there was also an increase in the dichlorobromomethane. Figure 3-4 also shows an
increase in the same time period for the dibromochloromethane. However, Figures 3-5
and 3-6 show no apparent relationship between Cl, dose and dichlorobromomethane or